Ecological Research Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The five series are:

Environmental Health Effects Research
Environmental Protection Technology
Ecological Research

Environmental Monitoring

5. Socioeconomic Environmental Studies

This report has been assignedto the ECOLOGICAL RESEARCH series. This series
describes research on the effects of pollution on humans, plant and animal
species, and materials. Problems are assessed for their long- and short-term
influences. Investigations include formation, transport, and pathway studies to
determine the fate of pollutants and their effects. This work provides the technical
basis for setting standards to minimize undesirable changes in living organisms
in the aquatic, terrestrial, and atmospheric environments.

W -

This document is available to the public through the National Technical Informa-
tion Service, Springfield, Virginia 22161.



EPA-600/3-76-092
August 1976

ENVIRONMENTAL IMPACTS OF ADVANCED WASTEWATER
TREATMENT AT ELY, MINNESOTA

by

Harold Kibby and Donald J. Hernandez
Criteria and Assessment Branch
Corvallis Environmental Research Laboratory
Corvallis, Oregon 97330

CORVALLIS ENVIRONMENTAL RESEARCH LABORATORY
OFFICE OF RESEARCH AND DEVELOPMENT
U.S. ENVIRONMENTAL PROTECTION AGENCY
CORVALLIS, OREGON 97330



DISCLAIMER

This report has been reviewed by the Office of Research and Development,
U.S. Environmental Protection Agency, and approved for publication.
Mention of trade names or commercial products does not constitute
endorsement or recommendation for use.

ii



FOREWORD

Effective requlatory and enforcement actions by the Environmental
Protection Agency would be virtually impossible without sound
scientific data on pollutants and their impact on environmental
stability and human health. Responsibility for building this data
base has been assigned to EPA's Office of Research and Development
and its 15 major field installations, one of which is the Corvallis
Environmental Research Laboratory (CERL).

The primary mission of the Corvallis laboratory is research on the
effects of environmental pollutants on terrestrial, freshwater,
and marine ecosystems; the behavior, effects and control of pollu-
tants in lake systems; and the development of predictive models on
the movement of pollutants in the biosphere.

This report describes some of the resources used and pollutants
generated as a result of operating an advanced wastewater treatment
plant which includes phosphorus removal. Other reports are being
prepared which describe the improvement in the Shagawa Lake eco-
system due to the reduction in phosphorus loading, and the social
and economic consequences of operating the advanced wastewater

treatment plant. ) )
i ;zj,/fﬁégégf?Z;ZES
S A

A.F. Bartsch
Director, CERL



ABSTRACT

The results presented in this report give an indication of the
pollutants that would be generated and the resources consumed in opera-
ting a treatment facility similar to the one at Ely, Minnesota. The
study analyzes not only the facility itself, but also those industries
that supply products to the treatment plant. It was found that the
total energy requirement of the advanced wastewater treatment plant was
50x106 Btu/million gallons of water treated.

iv



II
I11

IV

VI

CONTENTS

Introduction

Wastewater Treatment Plant
Resource Utilization and Pollutant Generation
Energy

Lime

Polymer

Carbon Dioxide

Ferric Chloride

Chlorine

Sulfuric Acid

Discussion and Summary
Literature Cited

SI Units and Conversion Factors Used

L — T Yo B T =) I % )

14
15
16
19
21
28
30



ACKNOWLEDGEMENTS

The authors wish to thank R. M. Brice at Ely for his enormous
amount of help in supplying data on the operation of the treatment
facility. Without his help, this paper would not have been possible.
In addition, we would 1ike to thank My. C. Laliberte, Cutler-Magner
Corporation; Mr. M. Pressman, Betz Laboratories; Mr. C. Vorel, Cardox
Products; and Mr. J. Sharp, Dow Chemical, for supplying us with in-
formation on their respective industries, and for reviewing the draft
manuscript. Additionally, Dr. John Sheehy provided useful comments on
the manuscript.

vi



SECTION I
INTRODUCTION

The environmental effects of wastewater treatment include more than
the improvements in water quality that result from operating the treat-
men@ facility. To understand the total environmental effects of a
facility, it is necessary to know the environmental tradeoffs that have
occurred as a result of construction and operation. For example: What
are the social and economic costs and benefits associated with treating
wastewater? What pollutants are generated in the manufacture of pro-
ducts used at the treatment facility? How much energy is consumed both
directly and indirectly in the construction and operation of the plant?
What changes have occurred in receiving water quality as a result of
reduced pollutant loadings to the system? What effect has the disposal
of sludge had on nearby terrestrial ecosystems?

These are but a few of the questions to be answered by an environ-
mental assessment being conducted by the Corvallis Environmental Research
Laboratory of the Shagawa Lake Demonstration Project. It is hoped that
this environmental assessment will aid in understanding the types of
significant environmental effects that may occur if similar technology
were transferred elsewhere. The reader must be congizant that the
Shagawa Project was a research effort, not simply a state-of-the-art
application. Consequently, the costs and benefits of the project cannot
be developed into a traditional C/B ratio. For example, a primary
benefit has been an increase in both Timnological and technological
knowledge. This increase in knowledge is unquantifiable in any tradi-
tional sense and no attempt is made to place a numerical value on this
commodity.

The purpose of this part of the overall environmental assessment is
to examine only one aspect of the environmental impact of the Advanced
Wastewater Treatment (AWT) facility at Ely, Minnesota, namely resource
utilization and pollutant generation resulting from the operation and
maintenance of the AWT plant. These results give an indication of the
pollutants that would be generated and the resources consumed if the
technologies developed at Ely were transferred to another Tocation.
Further, the results may be compared to those of a similiar AWT study at
South Lake Tahoe (Antonucci and Schaumberg, 1975).

Boundaries for the area of consideration need to be carefully
defined in order to assess the resources used and pollutants generated



as a result of the operation and maintenance of the Ely AWT plant. The
following assumptions and limitations imposed on the study were due to
both data restrictions and manpower constraints: 1) Only the operation
and maintenance of the AWT plant has been considered. Resources utili-
zed and pollutants generated during the construction of the plant have
not been considered. 2) Consideration has been given only to the uti-
lization of resources and pollutants generated at the AWT plant and in
first order industries. A first order industry is any industry that
supplies products directly to the AWT plant at Ely. Resources utilized
or pollutants generated by second order industries (i.e. those indus-
tries supplying products to first order industries) have not been
considered. As an example, pollutants generated as a result of pro-
viding electricity to the AWT plant are considered; pollutants generated
as a result of supplying electricity for the manufacturing of lime are
not considered. 3) The city of Ely was operating a secondary treatment
plant. The phosphorus removal facility was added to the existing plant.
Consequently, an environmental assessment of advanced wastewater treat-
ment might cover only the tertiary phase, or that portion of treatment
beyond secondary treatment. This study, however, examined the entire
treatment process - primary, secondary and tertiary. The reasons for
studying the entire plant, instead of just the tertiary phase are: a)
the tertiary phase of the facility cannot operate without primary and
secondary treatment, and b) water quality improvements in Shagawa Lake
result from the treatment provided by the entire plant, not just the
tertiary plant.

To put the present study into proper perspective, a brief history
of the initiation of the AWT plant and a description of the plant itself
is necessary. Prior to the operation of the AWT, phosphorus entering
the lake was discharged from the secondary facility operated by the City
of Ely. The U.S. Environmental Protection Agency (EPA), in cooperation
with the City of Ely, funded construction of an advanced wastewater
treatment facility to demonstrate that a reduction in phosphorus from a
point source could reduce the trophic status of Shagawa Lake (Malueg et
al, 1975). The tertiary plant which began operation in the spring of
19733 was design?d to limit the phosphorus content of the effluent to 50
Mg/m> (0.05 mg/1') or less. Operating data since that time indicate
that the effluent from the plant does indeed meet design criteria. Both
the improvement in water quality and the limnological characteris®ics of
Shagawa Lake have been reported in the literature by Malueg et al (1975)
and by Larsen et al (1975) and will not be discussed here. ~—



SECTION II
WASTEWATER TREATMENT PLANT

Prior to construction of the tertiary treatment plant, the Ely,
Minnesota, waste treatment facility consisted of a conventional second-
ary treatment operation. Wastewater entered the facility, passed
through two parallel grit chambers and then through a bar screen and
comminuter. The waste proceeded through a primary clarifier, trickling
filter and secondary clarifier. After the effluent left the secondary
c1ar;fier, it was chlorinated and discharged into Shagawa Lake (Brice
1975).

Historically, sludge from the secondary clarifier was returned to
the influent 1ine of the primary clarifier and sludge from the primary
clarifier was digested and discharged to sludge drying beds. The plant
was designed to use digester gas in the plant boiler burner. However,
it wis necessary to use supplemental gas to heat the digester (Brice
1975).

The tertiary treatment system was constructed as a research faci-
lity with a maximum of operational flexibility. Because of this, it is
possible to pump almost any part of the waste "from anywhere to any-
where". Chemicals can also be introduced at many points in the system.
However, much of this capability is not used and a standard procedure
which is working quite satisfactorily, was developed. It is this normal
operating procedure which will be described. A plant flow schematic is
shown in Figure 1.

The effluent from the secondary treatmegt facility is pumped to a
solids-contact clarifier at a rate of 4164 m”/day (1.1 mgd), Sheehy and
Evans (1976). Flow from this clarifier goes to a second, similar clari-
fier and then to a flow splitter box which feeds by gravity to four dual
media filters.

The filters polish the effluent by removal of suspended solids
containing phosphorous. Use of dual media (anthracite and sand) permits
longer filter runs while still retaining excellent solids retention
capability. Backwash water is returned to the secondary plant influent
line. The filter effluent is chlorinated and discharged to Shagawa Lake
or pumped back to the plant for use as process water.

It should be noted that an activated carbon feed capability is
available for the removal of soluble organic phosphorous, or other uses
as indicated. However, due to normal plant efficiency activated carbon

3



CHLORINE FEED
Exhaust SYSTEM
CARBON DIOX/IDE | Service
us LIME FEED FEED SYSTEM wafer
collector SYSTEM
Air blower, f————a ‘
1 i
I [Metering
pumps

. |
Ejector water i
pumps -
ACTIVATED CARBON n

Gravity filter k

| Metering air blower
FERRIC CHLORIDE | pump
FEED SYSTEM FEED SYSTEM "
— e PN o o — - O
F 1) SULFURIC ACID
I i FEED SYSTEM
Grit lurry pump
champers Primary Trickling Secondary L Flow
Plant screen clarifier filter clarifier g splitter box
influent Gravit
J0000¢ m L ravity \
filter
C inut - units
omminuter Tertiary influent
l_iftt pump station
station
Storm flow Scum -Effluent
gndl septic E.::: sampler
rainage . .
frOlIﬂ S(\JNGIT\D Recirculation Egggn’z%i?on tank
y L pump station Lift =
) ift Effluent to
] L Sludge pump station station F—’shagcwu Lake
I

Lift
station Scum
Storm flow and

septic drainage
from Stinky Creek

ELY, MINNESOTA

WASTEWATER TREATMENT PLANT
NORMAL FLOW SCHEMATIC

MODIFIED FROM

Sludge pump *
station Sludge holding

Vacuum filter -
Effluent pump
Sludge conveyor station
Filtrate =

station ' Sludge hoppers
Truck to landfiil

Sludge to holding pond

F00C
Air blower

tanks

Thickened sludge
pump station

Process plping
— —— Chemical feed piping

TOLTZ, KING, DUVALL, ANBERSON AND ASSOQCIATES SCHEMATIC



is seldom used, consequently the analyses which follow do not include an
assessment of the activated carbon system.

Chemical sludge is withdrawn from the tertiary system at both
clarifiers and pumped to a gravity sludge thickener. Organic sludge
from the primary and secondary clarifiers goes to the sludge thickener
where it is mixed with the chemical sludge from the tertiary plant.
From the sludge thickener, the sludge is pumped to a rotary belt vacuum
filter and trucked to an approved sanitary landfill. In the event of
equipment failure, the sludge can bypass any given treatment facility
and be discharged to a sludge holding pond. Filtrate from the vacuum
filter and slurry from the vacuum are discharged to the equilization
tank and returned to the head of the plant.

The tertiary treatment plant was designed to treat 5,678 m3/day
(%.5 mgd) and from April 1, 1973 - March 31, 1974 was treating 4,164
m~/day (1.1 mgd). Overall plant performance relative to certain para-
meters is presented in Table 1 (Sheehy and Evans, 1976).

TABLE 1. ELY AWT PLANT PERFORMANCE

Influent Effluent Removal
g/m3 g/ ne % g/m3 kg/d  Mg/yr
Total P 7.1 0.05 99.4 7.02 29.2 10.7
Suspended Solids 202.0 1.30 99.4 201.0 837.0 306.0
Alkalinity (as 181.0 41.90 76.9 139.0 579.0 211.0
CaCO3)
BOD 90.0 12.30 86.3 78.0 325.0 119.0




SECTION III
RESOURCE UTILIZATION AND POLLUTANT GENERATION

As discussed in the Introduction, the operation and maintenance of
the Ely AWT requires resources and the production of these resources
generates pollutants. This section describes and quantifies the major
resources utilized both directly (Table 2) and indirectly by the AWT.

In addition to the resources discussed below, there is the human re-
source which will be discussed in a later paper on socioeconomic fac-
tors. However, it should be noted here that at present there are eleven
people employed directly in the operation of the treatment facility.

The significant pollutants caused by the production of these resources
are also identified and quantified. These data will allow an assessment
of the trade-offs which exist between the benefits accrued to the AWT
through improved effluent quality and the costs incurred by the AWT
through resources employed and pollutants generated.

TABLE 2. RESOURCES USED DIRECTLY AT ELY PER YEAR
SHEEHY AND EVANS (1975), BRICE (1975)

1. Lime Mg (Tons) 488 (538)

2. CO0, Mg (Tons) 152 (168)

3. Chlorine Mg (Tons) 4.7 (5.2)

4. Electricity (kwh) 780,000

5. Fuel 0i1 m° (gals) 238 (63,000)
6. FeC]3 Mg (Tons) 39.9 (44)

7. Sulfuric Acid Mg (Tons) 74.4 (82)

8. Polymer kg (1bs) 304 (670)




ENERGY

Electricity

On an average annual basis approximately 65 MWh (65,000 kWh) are
used monthly at the wastewater treatment facility at Ely, Minnesota.
This electricity is purchased from the City of Ely, who in turn buys
electricity from Minnesota Power and Light (MP&L). The environmental
analysis which follows is based on the fuel mix for the base load of
MP&L, which is approximately 80% low sulfur western coal, 12% hydro-
electric, and 8% residual fuel oil (Rutka, 1975). The following assump-
tions were made with regard to the fuels: 1) coal = 0.65% sulfur, 19.77
MJ/kg (8500 BTU's/1b), ash content = 7%; 2) Fuel o0il = 1% sulfur and
0.5% ash; and 3) hydroelectric - no environmental insults are assigned
to production of electricity by hydroelectric generation.

It is recognized that production of electricity by hydroelectric
generation creates environmental alteration such as changing a free
flowing stream to a standing water reservoir. This in turn alters
recreational opportunities and species composition of the aquatic
ecosystem. Further, dams can and do create other potential environ-
mental effects, such as gas bubble disease. However, with present
assessment techniques it is not possible to allocate a percentage of
these types of effects to the AWT at Ely. It must simply be recognized
that the AWT at Ely contributed to the demand for electricity and that
demand is being partially satisfied by hydroelectric power.

The resources consumed and pollutants generated, as shown in Tables
3 and 4 respectively, were calculated from Pigford et al (1975). While
Pigford et al have included pollutants generated throughout the entire
fuel cycle of both fuel 0il and coal, this analysis includes only pol-
Tutants generated at the power plant. This paper has not included an
analysis of potential environmental effects associated with the extrac-
tion, transportation, or processing of fuels prior to burning in the
power plant.

TABLE 3. RESOURCE REQUIREMENTS FOR PRODUCTION OF ELECTRICITY
FOR AWT AT ELY, MINNESOTA

Per MWh Per year (780 MwWh)
Fuel 0il (8%) m> (gals) 0.020 (5.2)  15.4 (4070)
Coal (80%), Mg (ton) 0.420 (0.46) 328 (359)

o

Hydro-electric (12%) —- —




TABLE 4. POLLUTANT DISCHARGE DUE TO PRODUCTION OF]ELECTRICITY FOR AWT
AT ELY, MINNESOTA 780 MWh/year

kg (1bs) of pollutant kg (1bs) of pollutant
per MWh per year
3 3
SO2 5.56 (12.3) 4.34 x 10 (9.6 x 107)
NO 4.04 (8.91) 3.15 x 10 (6.95 x 10°)
. X
To Air
cOo 0.25 (0.55) 193 (426.0)
HC 0.045 (0.10) 34.9 (77.0)
Particulates 2.31 (5.09) 1.80 x 103 (3.97 x 103)
Suspended .
Solids 0.053 (0.116) 41.2 (90.8)
H2504 0.009 (0.020) 7.02 (15.5)
C12 0.003 (0.006) 2.3 (5.1)
To Water
Phosphates 0.005 (0.010) 3.6 (7.9)
Boron 0.036 (0.080) 28.3 (62.4)
BOD Negligible Negligible
To Land  Fly Ash 2.72 (6.00) 21.2 x 10°  (46.7 x 10%)

! Assumes fuel mix of 80% coal, 12% hydro and 8% fuel oil.

It is emphasized that the data in Table 3 indicate the pollutants
generated as a consequence of electric energy use by the Ely AWT.
However, it must be recognized that these pollutants are discharged to
the environment at the generating location, not at Ely. Consequently,
as with all indirect pollutants generated as a result of operating the
AWT, the environmental costs are being borne not by the users of Shagawa
Lake or the residents of Ely, but by the residents 1iving near, and the
people using the environment at another location.

8



Fuel 0i1 and Gasoline

Significant quantities of pollutants are generated by burning fuel
0il and gasoline at the AWT facility. Further, the oil refineries
required to produce these products are the most significant indirect
E?urce of pollution that can be assigned to the operation of the AWT at

y.

The direct pollutants generated and energy consumed as a result of
burning these fuels may be accounted for as follows. The truckg which
haul s]udge from the AWT to a sanitary landfill consume 9.273 m~ (2450
gallons) gf gasoline pexr year. This is a direct energy consumpt1on of
3.30 x 10°MJ (31.3 x 10" BTU's). In addition, based on air pollution
emission factors (EPA, 1972) this study assumes the following air